ASSEMBLY INSTRUCTION

IMPORTANT
PLEASE READ BEFORE YOU CONTINUE

The product you've purchased will give you many years of reliable use when assembled and cared for
properly. Please follow these guidelines for safe assembly, maintenance, and cleaning.

DO NOT use power tools to assemble this product.
Using power tools may cause damage, make the product unsafe, and will void any warranty or claim.

Maintenance:
Over time, and depending on how often the product is used, some fittings may loosen slightly. This is
completely normal for flat-pack furniture. Simply check and tighten any fixings from time to time to keep

everything secure.

Cleaning & Care:

- Wipe with a damp (not wet) cloth.

- Use a dry duster or standard furniture polish for regular cleaning.
- Avoid using abrasive or chemical cleaners.

mm WARNING: Use of power tools to assemble this product will invalidate any warranty or claim and may
damage the product, making it unsafe.

PAGE 1 OF 6



PART LIST

HARDWARE LIST

LABEL PICTURE DESCRIPTION QTY
A @ M8*20 BOLT 12PCS
B o) M8*45 BOLT 18 PCS
C — OPEN SPANNER 1PC
D NUT 8 PCS
E M8 WASHER 14 PCS
F S SOCKET SPANNER 1PC
G =N ALLEN KEY 1PC
H < 48 PCS




STEP 1

B em®e 4 PCS| G 1PC
M8*45 BOL ALLEN KEY
7

STEP 2

/

B eme 6 PCS | G__~ 1PC

M8*45 BOLT ALLEN KEY
E ® 6PCS
M8 WASHER

PAGE 3 OF 6




STEP 3




STEP 5




STEP 7




	页 1
	页 2
	页 3
	页 4
	页 5
	页 6

